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Test Results
Test  Items Test Methods
Through Quantity After 72 Hours
1 2 3 Average
Dermatophagoides Control (+) 2973 2845 2637 2818.3 The mites prevented
pteronyssinus pass testing
(-) 0 0 0 0 (As Note)
Sample . 0 0 0 0

Note: 1. Collect 1 g mites from a population with 30000/g density and put them into a glass bottle of 2 cm diameter
and 7.5 cm height.
2. Prepare 7 cm X 7 cm specimen. Use cotton fabric as the positive control and PE film as the negative control.
Cover the bottle opening with the square specimen and bind by a rubber band.
3. Place the bottle upside down on the shelf. Put 0.04 g of the bait outside the bottle and 0.5 cm beneath the
specimen. Place all the bottles in a 25 “C, 75 % R and dark environment for 72 hﬁurs.
4, Count the numbers of mites in the bait of samples, positive control, and negative control after 72 hours.

5. Sample description is given by the client: dc Dustmite-Out Pillow Protector
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